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RESULTS OF LABORATORY TESTING

Project Name: Transcor Recycling Laboratory Testing Lab No.: AS1645
Client: Transcor Recycling, LLC Sampled Date: 2/7/2018
AREHNA Project No.: M-18-009 Report Date: 2/12/2018

Limerock Bearing Ratio Test Resuits
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Moisture Content (%)
r Material information
Test Method: FDOT FM5-515 Tested By: Schmitz, A. Avg. Organic Content: 0.4 %
Max. Dry Density: 103 pcf % passing #4 Sieve: 100 % Liquid Limit: NP
Optimum Moisture: 11.3 % % passing #200 Sieve: 3.18 % Plastic Limit: NP
LBR Value: 29 Plasticity Index: NP
Sample Location: Stockpile
Sample Description: Pale Orangish-Brown Fine Sand
Respectfully Submitted,
AREHNA Engineering, Inc.
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